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““#” CERPASS TECHNOLOGY CORP. FCC D ONGTABPHONE7EDC

FCC TEST REPORT

according to

FCC 47 CFR PART 22 SUBPART H AND PART 24 SUBPART E

Applicant : MAXWEST TELECOM

Address : 11037 warner ave #201 fountain valley, ca, 92708 USA
Manufacturer : MAXWEST TELECOM

Address : 11037 warner ave #201 fountain valley, ca, 92708 USA
Equipment : Tablet

Model No. : TAB PHONE 76DC

Trade Name - MAXWEST

FCCID : ONGTABPHONE76DC

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures given
in ANSI C63.4 — 2009 and TIA/EIA 603 and the energy emitted by this equipment was passed
FCC Rule FCC PART 22 Subpart H and PART 24 Subpart E in both radiated and conducted
emission limits.

Testing was carried out on Sep 12, 2014 at Cerpass Technology Corp.

Signature

7 A A

Miro Chueh/ Technical director

Cerpass Technology Corp. Issued Date : Sep 12, 2014
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. : 50f 82



& Report No.: SEFI1409003
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1. Report of Measurements and Examinations

FCC 47 CFR PART 22 SUBPART H AND PART 24 SUBPART E
ANSI C63.4: 2009 and TIA/EIA 603

Test Parameter Test Performed Remark

Conducted Emission YES PASS

Field Strength of Spurious Radiation Measurement YES PASS

Occupied Bandwidth YES PASS

Maximum Peak Output Power YES PASS

ERP & EIRP Measurement YES PASS

Out of Band Emission at Antenna Terminals YES PASS

Frequency Stability V.S. Temperature Measurement YES PASS

Requency Stability V.S. Voltage Measurement YES PASS
Cerpass Technology Corp. Issued Date : Sep 12, 2014
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2. Test Configuration of Equipment under Test

2.1. Feature of Equipment under Test

Tablet Model No: TAB PHONE 76DC
: GSM /GPRS/EDGE 850:824.2MHz-848.8MHz
Operation Frequency Range
GSM /GPRS/EDGE 1900:1850.2MHz-1909.8MHz
Model No.: Maxwest
Adapter Input; 110-240V 50/60Hz 0.2A
Output: 5V 2A
Model No: SG306Z
Antenna Type PIFA Antenna
Gain GSM850:-1.8 dBi
PCS1900:0.2 dBi
Cerpass Technology Corp. Issued Date : Sep 12, 2014
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2.2. Test Manner

Test Manner

a During testing, the interface cables and equipment positions were varied
according to 47 CFR, Part 2, PART 22 Subpart H and PART 24 Subpart E.
b Adjust the EUT at the test mode and the test channel. Then test.

The test modes:

The EUT had been tested under operating condition.

After verification, all tests were carried out with the worst case test modes as shown below except
radiated spurious emission below 1GHz and power line conducted emissions below 30MHz, which

worst case was in normal link mode only.

EUT staying in continuous transmitting mode was programmed.

GSM 850:
Channel Low (CH128), Channel Mid (CH190) and Channel High (CH251) were chosen for full testing.

GSM 1900:
Channel Low (CH512), Channel Mid (CH661) and Channel High (CH810) were chosen for full testing.

EDGE 850:
Channel Low (CH128), Channel Mid (CH190) and Channel High (CH251) were chosen for full testing.

EDGE 1900:
Channel Low (CH512), Channel Mid (CH661) and Channel High (CH810) were chosen for full testing.

2.3. Description of Test System

No. | Device Manufacturer Model No. Description
1 N/A N/A N/A N/A
4.
Cerpass Technology Corp. Issued Date : Sep 12, 2014
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2.4. General Information of Test

Test Site:

Cerpass Technology Corp.

Performand Location :

No.66,Tangzhuang Road, Suzhou Industrial Park, Jiangsu
215006, China

NVLAP LAB Code :

200814-0

FCC Registration Number :

916572, 331395

IC Registration Number :

7290A-1, 7290A-2

VCCI Registration Number :

T-1945 for Telecommunication Test

C-2919 for Conducted emission test

R-2670 for Radiated emission test below 1GHz
G-227 for Radiated emission test above 1GHz

Laboratory accreditation

NVEAD @NEMKO

2.5. Measurement Uncertainty

2N

TUVRheinland

Measurement Item Measurement Frequency Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL +2.71dB
Vertical +4.11 dB
Radiated Emission 30 MHz ~ 25GHz
Horizontal +4.10 dB
Occupied Bandwidth - -— 17500 Hz
Maximum Peak Output
1.4 dB
Power
Band Edges --- - 2.2 dB
Power Spectral Density | --- - 2.2 dB

Cerpass Technology Corp.

Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date : Sep 12, 2014
Page No.

1 90f 82
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3. Test of Conducted Emission

3.1. Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on
the 120 VAC power and return leads of the EUT according to the methods defined in ANSI
C63.4-2003 Section 3.1.
meters above the ground plane as shown in section 2.2. The interface cables and equipment

The EUT was placed on a nonmetallic stand in a shielded room 0.8

positioning were varied within limits of reasonable applications to determine the position
produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz) (dB u V) (dB u V)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

3.2. Test Procedures

1. The EUT was placed on a table, which is 0.8m above ground plane.

2. Maximum procedure was performed on the six highest emissions to
ensure EUT compliance.

3. Repeat above procedures until all frequency measured were complete.

Cerpass Technology Corp.
Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date : Sep 12, 2014

Page No. : 10 of 82
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3.3. Typical Test Setup

¢

EuT

.
{

o

L Lo

N 80cm
4 HJ \ )
80cm —°
1 —o
LISN A A LISN
3.4. Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. [ Calibration Date | Valid Date.
Test Receiver R&S ESCI 100565 2014.03.24 2015.03.23
AMN R&S ESH2-Z5 100182 2014.09.11 2015.09.10
Two-Line V-Network R&S ENV216 100325 2013.12.04 2014.12.03
FCC-TLISN-
ISN FCC 20379 2014.03.24 2015.03.23
T2-02
FCC-TLISN-
ISN FCC 20380 2014.03.24 2015.03.23
T4-02
FCC-TLISN-
ISN FCC 20381 2014.03.24 2015.03.23
T8-02
ISN TESEQ ISN ST08 30175 2014.03.24 2015.03.23
Current Probe R&S EZ-17 100303 2014.04.04 2015.04.03
Passive Voltage R&S ESH2-z3 | 100026 | 2014.0324 |2015.03.23
Probe
Pulse Limiter R&S ESH3-Z2 100529 2014.03.24 2015.03.23
Temperature/ | heng | ZzC1-11  |CEP-TH-004| 2014.0331 | 2015.03.30
Humidity Meter
Cerpass Technology Corp. Issued Date : Sep 12, 2014
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3.5. Test Result and Data

Test Mode : Mode 1: USB link Notebook PC
AC Power : AC 120V/60Hz Phase :
Temperature : 26°C Humidity :
Pressure(mbar) : 1002 Date:

LINE
60%

2014/09/11

100,00 dBu¥

FCO_ClazzR_RP

H
AN

50 If-hﬁ'ﬁl
R S N
JH‘““‘I'*M ery.h.wwf"
0.0

0. 1450 [[R-] IMHz) ] 30.0oo

No. | Frequency Factor Reading Level Limit Margin Detector

(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
1 0.1620 10.13 45.86 55.99 65.36 -9.37 QP
2 0.1620 10.13 32.17 42.30 55.36 -13.06 AVG
3 0.2420 10.12 33.18 43.30 62.02 -18.72 QP
4 0.2420 10.12 19.57 29.69 52.02 -22.33 AVG
5 0.4700 10.16 31.64 41.80 56.51 -14.71 QP
6 0.4700 10.16 21.99 32.15 46.51 -14.36 AVG
7 1.3020 10.16 24.79 34.95 56.00 -21.05 QP
8 1.3020 10.16 16.97 2713 46.00 -18.87 AVG
9 9.1340 10.26 19.35 29.61 60.00 -30.39 QP
10 9.1340 10.26 8.47 18.73 50.00 -31.27 AVG
1 22.2620 10.38 24.09 34.47 60.00 -25.53 QP
12 22.2620 10.38 16.51 26.89 50.00 -23.11 AVG
Note: Measurement Level = Reading Level + Correct Factor
Cerpass Technology Corp. Issued Date : Sep 12, 2014
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Test Mode : Mode 1: USB link Notebook PC
AC Power : AC 120V/60Hz Phase : NEUTRAL
Temperature : 26°C Humidity : 60%
Pressure(mbar) : 1002 Date: 2014/09/11
1000 dBul
FCC ClassB OF
s ey
1o N) Mﬁh; \‘] fid MM“"-,W
# Yyt / A f
W'N\ Wﬁ Wi W
0.150 0. |MHz] 3 30.uwn
No. | Frequency Factor Reading Level Limit Margin Detector
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
1 0.1780 10.13 44.03 54.16 64.58 -10.42 QP
2 0.1780 10.13 32.21 42.34 54.58 -12.24 AVG
3 0.4700 10.15 31.26 41.41 56.51 -15.10 QP
4 0.4700 10.15 21.88 32.03 46.51 -14.48 AVG
5 1.0500 10.18 30.87 41.05 56.00 -14.95 QP
6 1.0500 10.18 23.50 33.68 46.00 -12.32 AVG
7 1.2940 10.18 30.39 40.57 56.00 -15.43 QP
8 1.2940 10.18 20.61 30.79 46.00 -15.21 AVG
9 2.2180 10.18 27.79 37.97 56.00 -18.03 QP
10 2.2180 10.18 23.35 33.53 46.00 -12.47 AVG
1 8.9700 10.27 21.52 31.79 60.00 -28.21 QP
12 8.9700 10.27 10.19 20.46 50.00 -29.54 AVG
Note: Measurement Level = Reading Level + Correct Factor
Cerpass Technology Corp. Issued Date : Sep 12, 2014
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. : 13 of 82
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4. FIELD STRENGTH OF SPURIOUS RADIATION MEASUREMENT
4.1. Test Limit

The power of any emission outside of the authorized operating frequency ranges must be
attenuated below the transmitting power (P) by a factor of at least 43 + 10log(P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a
frequency including its 10th harmonic.

4.2. Test Procedures

Final radiation measurements were made on a three-meter, Semi Anechoic Chamber. The EUT
system was placed on a nonconductive turntable which is 0.8 meters height, top surface 1.0 x 1.5
meter. The spectrum was examined from 250 MHz to 2.5 GHz in order to cover the whole
spectrum below 10th harmonic which could generate from the EUT. During the test, EUT was set
to transmit continuously &Measurements spectrum range from 30 MHz to 26.5 GHz is
investigated.For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak
detection measurements or 120 kHz for quasi-peak detection measurements. Peak detection is
used unlessotherwise noted as quasi-peak.For measurements above 1 GHz the resolution
bandwidth is set to 1 MHz, and then the video bandwidthis set to 1 MHz for peak measurements
and 10 Hz for average measurements.A nonconductive material surrounded the EUT to
supporting the EUT for standing on tree orthogonal planes. At each condition, the EUT was
rotated 360 degrees, and the antenna was raised and lowered from one to four meters to find the
maximum emission levels. Measurements were taken using both horizontal and vertical antenna
polarization.

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in average
mode), then testing will be stopped and peak values of EUT will be reported, otherwise, the

emissions will be measured in average mode again and reported.
Appropriate preamplifiers were used for improving sensitivity and precautions were taken to avoid

overloading or desensitizing the spectrum analyzer. No post — detector video filters were used in
the test.The spectrum analyzer's 6 dB bandwidth was set to 1 MHz, and the analyzer was
operated in the peak detection mode, for frequencies both below and up 1 GHz. The average
levels were obtained by subtracting the duty cycle correction factor from the peak readings.

The following procedures were used to convert the emission levels measured in decibels
referenced to 1 microvolt (dBuV) into field intensity in micro volts pre meter (uV/m).

Cerpass Technology Corp. Issued Date : Sep 12, 2014
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. 1 14 of 82
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The actual field intensity in decibels referenced to 1 microvolt in to field intensity in micro colts per
meter (dBuV/m).The actual field is intensity in referenced to 1 microvolt per meter (dBuV/m) is
determined by algebraically adding the measured reading in dBuV, the antenna factor (dB), and
cable loss (dB) and Subtracting the gain of preamplifier (dB) is auto calculate in spectrum

analyzer.

(1) Amplitude (dBuV/m) = FI (dBuV) +AF (dBuV) +CL (dBuV)-Gain (dB)
Fl= Reading of the field intensity.

AF= Antenna factor.

CL= Cable loss.

P.S Amplitude is auto calculate in spectrum analyzer.

(2) Actual Amplitude (dBuV/m) = Amplitude (dBuV)-Dis(dB)

The FCC specified emission limits were calculated according the EUT operating frequency and
by following linear interpolation equations:

(a) For fundamental frequency : Transmitter Output < +30dBm

(b) For spurious frequency : Spurious emission limits = fundamental emission limit /10

4.3. Typical Test Setup

T g Antenna Tower
4.0M
r Receiver Ant
‘ 3.0M b eceiver Antenna
]
EUT
—
n
l 0.8M
[ ] | l
Ground Plane
]
L oo
i =
L lL RF Testu
Receiver
L J
Cerpass Technology Corp. Issued Date : Sep 12, 2014
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4.4. Measurement Equipment

Instrument Model No. Manufacturer Serial No. Calibration Date Valid Date.
EMI Test
_ R&S ESCI 100563 2014.02.10 2015.02.09
Receiver
H64 Preamplifier HP 8447F 3113A05582 2014.03.24 2015.03.23
Preamplifier Agilent 8449B 3008A02342 2014.03.24 2015.03.23
Ultra
Broadband R&S HL562 100362 2014.05.24 2015.05.23
Antenna
Broad-Band
Schwarzbeck | BBHA9120D 9120D-619 2014.05.24 2015.05.23
Horn Antenna
Broad-Band
Schwarzbeck BBHA9170 9170-348 2013.11.04 2014.11.03
Horn Antenna
Spectrum
R&S FSP40 100324 2014.03.23 2015.03.24
Analyzer
Temperature/
Zhicheng ZC1-11 CEP-TH-002 2014.03.31 2015.03.30
Humidity Meter
Cerpass Technology Corp. Issued Date : Sep 12, 2014
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4.5. Test Result and Data

Radiated Spurious Emission Measurement Result:

Engineer : Matt Time : 2014-09-05

Site : EMC Lab AC 102 Margin : 6

Limit : FCC_Part228&24 Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : GSM 850 / CH 128

Frequency Antenna | Antenna Substitution Emission level Limit Margin
(MHz) Polarization [Terminals leve| Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBd)
36.32 \ -15.05 -11.29 -26.34 -13.00 -13.34
105.63 \ -16.60 -13.44 -30.04 -13.00 -17.04
114.53 \ -15.64 -13.78 -29.42 -13.00 -16.42
131.32 \% -17.85 -14.15 -32.00 -13.00 -19.00
142.63 \ -16.24 -14.47 -30.71 -13.00 -17.71
828.42 \4 -29.53 1.87 -27.66 -13.00 -14.66
74.42 H -14.64 -16.63 -31.27 -13.00 -18.27
84.14 H -15.63 -15.27 -30.90 -13.00 -17.90
112.63 H -12.53 -14.25 -26.78 -13.00 -13.78
124.42 H -13.89 -14.15 -28.04 -13.00 -15.04
311.63 H -17.64 -9.74 -27.38 -13.00 -14.38
896.64 H -24.28 -2.44 -26.72 -13.00 -13.72
Cerpass Technology Corp. Issued Date : Sep 12, 2014
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Engineer : MATT

Time : 2014-09-05

Site : EMC Lab AC 102

Margin : 6

Limit : FCC_Part228&24

Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : GSM 850 / CH 190

Frequency Antenna | Antenna Substitution Emission level Limit Margin

(MHz) Polarization [Terminals leve| Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBd)

38.96 \Y -16.19 -11.29 -27.48 -13.00 -14.48
111.52 \Y -13.53 -13.44 -26.97 -13.00 -13.97
117.38 \ -14.63 -13.78 -28.41 -13.00 -15.41
134.62 \ -17.72 -14.15 -31.87 -13.00 -18.87
144.74 \Y -16.59 -14.47 -31.06 -13.00 -18.06
831.47 \Y -29.53 1.87 -27.66 -13.00 -14.66
77.53 H -14.43 -16.63 -31.06 -13.00 -18.06
88.35 H -15.35 -15.27 -30.62 -13.00 -17.62
112.63 H -14.16 -14.25 -28.41 -13.00 -15.41
129.56 H -14.64 -14.15 -28.79 -13.00 -15.79
315.64 H -17.63 -9.74 -27.37 -13.00 -14.37
899.97 H -25.18 -2.44 -27.62 -13.00 -14.62

Cerpass Technology Corp.
Tel:86-512-6917-5888 Fax: 86-512-6917-5666
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Engineer : MATT

Time : 2014-09-05

Site : EMC Lab AC 102

Margin : 6

Limit : FCC_Part228&24

Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : GSM 850 / CH 251

Frequency Antenna | Antenna Substitution Emission level Limit Margin

(MHz) Polarization [Terminals leve| Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBd)

40.37 \Y -15.64 -11.29 -26.93 -13.00 -13.93
110.98 \Y -14.64 -13.44 -28.08 -13.00 -15.08
115.34 \ -14.53 -13.78 -28.31 -13.00 -15.31
130.47 \ -14.58 -14.15 -28.73 -13.00 -15.73
141.84 \Y -15.96 -14.47 -30.43 -13.00 -17.43
832.18 \Y -29.63 1.87 -27.76 -13.00 -14.76
77.68 H -14.63 -16.63 -31.26 -13.00 -18.26
87.58 H -14.57 -15.27 -29.84 -13.00 -16.84
110.27 H -14.11 -14.25 -28.36 -13.00 -15.36
129.24 H -14.28 -14.15 -28.43 -13.00 -15.43
314.37 H -18.13 -9.74 -27.87 -13.00 -14.87
899.67 H -24 .81 -2.44 -27.25 -13.00 -14.25

Cerpass Technology Corp.
Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date : Sep 12, 2014
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o

CERPASS TECHNOLOGY CORP.

Report No.: SEFI1409003
FCC ID: ONGTABPHONE76DC

Engineer : MATT

Time : 2014-09-05

Site : EMC Lab AC 102

Margin : 6

Limit : FCC_Part22&24

Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : GSM 1900 / CH 512

Frequency Antenna | Antenna Substitution Emission level Limit Margin
(MHz) Polarization [Terminals leve| Antenna Gain (dBm) (dBm) (dB)

(dBm) (dBd)

40.27 \Y -16.53 -11.01 -27.54 -13.00 -14.54
110.29 \% -14.54 -13.44 -27.98 -13.00 -14.98
119.42 \% -15.12 -13.65 -28.77 -13.00 -15.77
129.57 \Y -14.19 -14.15 -28.34 -13.00 -15.34
138.67 \Y -13.57 -14.47 -28.04 -13.00 -15.04
833.72 \% -29.37 1.87 -27.50 -13.00 -14.50
77.37 H -14.37 -16.63 -31.00 -13.00 -18.00
87.27 H -13.75 -15.27 -29.02 -13.00 -16.02
109.27 H -15.61 -14.25 -29.86 -13.00 -16.86
129.67 H -14.37 -14.15 -28.52 -13.00 -15.52
315.57 H -18.17 -9.74 -27.91 -13.00 -14.91
898.24 H -25.67 -2.44 -28.11 -13.00 -15.11

Cerpass Technology Corp.
Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date : Sep 12, 2014
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(:) : Report No.: SEFI11409003

CERPASS TECHNOLOGY CORP. FCC ID: ONGTABPHONE76DC

Engineer : MATT Time : 2014-09-05

Site : EMC Lab AC 102 Margin : 6

Limit : FCC_Part22&24 Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : GSM 1900 / CH 661

Frequency Antenna | Antenna Substitution Emission level Limit Margin
(MHz) Polarization [Terminals leve| Antenna Gain (dBm) (dBm) (dB)

(dBm) (dBd)
42.27 \% -15.54 -11.29 -26.83 -13.00 -13.83
109.47 \% -15.91 -13.44 -29.35 -13.00 -16.35
113.67 \% -14.75 -13.78 -28.53 -13.00 -15.53
131.34 \% -13.69 -14.15 -27.84 -13.00 -14.84
140.37 \% -12.07 -14.47 -26.54 -13.00 -13.54
826.81 \Y -28.37 1.87 -26.50 -13.00 -13.50
77.64 H -13.41 -16.63 -30.04 -13.00 -17.04
89.57 H -14.71 -15.27 -29.98 -13.00 -16.98
109.81 H -14.34 -14.25 -28.59 -13.00 -15.59
129.64 H -15.67 -14.15 -29.82 -13.00 -16.82
313.71 H -17.75 -9.74 -27.49 -13.00 -14.49
902.38 H -25.49 -2.18 -27.67 -13.00 -14.67
Cerpass Technology Corp. Issued Date : Sep 12, 2014
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(:) : Report No.: SEFI11409003

CERPASS TECHNOLOGY CORP. FCC ID: ONGTABPHONE76DC

Engineer : MATT Time : 2014-09-05

Site : EMC Lab AC 102 Margin : 6

Limit : FCC_Part22&24 Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : GSM 1900/ CH 810

Frequency Antenna | Antenna Substitution Emission level Limit Margin
(MHz) Polarization [Terminals leve| Antenna Gain (dBm) (dBm) (dB)

(dBm) (dBd)
41.72 \% -14.24 -11.29 -25.53 -13.00 -12.53
109.59 \% -13.06 -13.44 -26.50 -13.00 -13.50
113.14 \% -12.48 -13.78 -26.26 -13.00 -13.26
132.47 \% -12.03 -14.15 -26.18 -13.00 -13.18
139.64 \% -14.12 -14.47 -28.59 -13.00 -15.59
824.72 \% -28.95 1.87 -27.08 -13.00 -14.08
77.61 H -13.22 -16.63 -29.85 -13.00 -16.85
89.76 H -14.84 -15.27 -30.11 -13.00 -17.11
108.67 H -14.67 -14.25 -28.92 -13.00 -15.92
128.81 H -15.72 -14.15 -29.87 -13.00 -16.87
313.52 H -17.54 -9.74 -27.28 -13.00 -14.28
902.16 H -25.57 -2.18 -27.75 -13.00 -14.75
Cerpass Technology Corp. Issued Date : Sep 12, 2014
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o

CERPASS TECHNOLOGY CORP.

Report No.: SEFI1409003
FCC ID: ONGTABPHONE76DC

Engineer : Matt

Time : 2014-09-05

Site : EMC Lab AC 102

Margin : 6

Limit : FCC_Part228&24

Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : EDGE 850/ CH 128

Frequency Antenna | Antenna Substitution Emission level Limit Margin

(MHz) Polarization [Terminals leve| Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBd)

39.64 \Y -16.34 -11.01 -27.35 -13.00 -14.35
108.55 \% -13.61 -13.44 -27.05 -13.00 -14.05
111.34 \% -12.34 -13.65 -25.99 -13.00 -12.99
129.81 \Y -14.28 -14.15 -28.43 -13.00 -15.43
136.81 \Y -14.81 -14.47 -29.28 -13.00 -16.28
829.32 \% -27.28 1.87 -25.41 -13.00 -12.41
76.67 H -12.81 -16.63 -29.44 -13.00 -16.44
89.01 H -12.83 -15.27 -28.10 -13.00 -15.10
109.34 H -15.67 -14.25 -29.92 -13.00 -16.92
129.31 H -13.51 -14.15 -27.66 -13.00 -14.66
314.84 H -18.64 -9.74 -28.38 -13.00 -15.38
897.64 H -22.42 -2.44 -24.86 -13.00 -11.86

Cerpass Technology Corp.
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o

CERPASS TECHNOLOGY CORP.

Report No.: SEFI1409003
FCC ID: ONGTABPHONE76DC

Engineer : MATT

Time : 2014-09-05

Site : EMC Lab AC 102

Margin : 6

Limit : FCC_Part228&24

Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : EDGE 850 / CH 190
Frequency Antenna | Antenna Substitution Emission level Limit Margin
(MHz) Polarization [Terminals leve| Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBd)

39.31 \Y -16.34 -11.29 -27.63 -13.00 -14.63
103.64 \ -15.57 -11.47 -27.04 -13.00 -14.04
114.24 \ -14.43 -13.78 -28.21 -13.00 -15.21
128.37 \ -14.39 -14.15 -28.54 -13.00 -15.54
139.72 \ -15.34 -14.47 -29.81 -13.00 -16.81
819.37 \ -27.72 1.87 -25.85 -13.00 -12.85
77.62 H -12.27 -16.63 -28.90 -13.00 -15.90
88.21 H -13.62 -15.27 -28.89 -13.00 -15.89
110.02 H -12.47 -14.25 -26.72 -13.00 -13.72
128.43 H -13.81 -14.15 -27.96 -13.00 -14.96
314.38 H -15.71 -9.74 -25.45 -13.00 -12.45
898.56 H -23.47 -2.44 -25.91 -13.00 -12.91

Cerpass Technology Corp. Issued Date : Sep 12, 2014
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1 -('j.:-
"W CERPASS TECHNOLOGY CORP.

Report No.: SEFI1409003
FCC ID: ONGTABPHONE76DC

Engineer : MATT

Time : 2014-09-05

Site : EMC Lab AC 102

Margin : 6

Limit : FCC_Part228&24

Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : EDGE 850 / CH 251
Frequency Antenna Antenna Substitution Emission level Limit Margin
(MHz) Polarization [Terminals leve| Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBd)

40.21 \Y -16.81 -11.29 -28.10 -13.00 -15.10
108.73 \Y -13.54 -13.44 -26.98 -13.00 -13.98
114.67 \ -13.52 -13.78 -27.30 -13.00 -14.30
129.37 \Y -14.63 -14.15 -28.78 -13.00 -15.78
138.16 \ -12.52 -14.47 -26.99 -13.00 -13.99
829.64 \Y -29.51 1.87 -27.64 -13.00 -14.64
77.13 H -12.42 -16.63 -29.05 -13.00 -16.05
88.42 H -12.94 -15.27 -28.21 -13.00 -15.21
109.66 H -11.37 -14.25 -25.62 -13.00 -12.62
129.76 H -14.71 -14.15 -28.86 -13.00 -15.86
313.71 H -18.61 -9.74 -28.35 -13.00 -15.35
899.64 H -23.52 -2.44 -25.96 -13.00 -12.96

Cerpass Technology Corp. Issued Date : Sep 12, 2014
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(:) . Report No.: SEFI1409003

CERPASS TECHNOLOGY CORP. FCC ID: ONGTABPHONE76DC

Engineer : MATT Time : 2014-09-05

Site : EMC Lab AC 102 Margin : 6

Limit : FCC_Part22&24 Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : EDGE 1900 / CH 512

Frequency Antenna Antenna Substitution Emission level Limit Margin
(MHz) Polarization [Terminals level| Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBd)
40.84 \% -13.47 -11.01 -24.48 -13.00 -11.48
109.11 \ -13.14 -13.44 -26.58 -13.00 -13.58
119.77 \Y -14.02 -13.65 -27.67 -13.00 -14.67
128.75 \Y -13.17 -14.15 -27.32 -13.00 -14.32
137.45 \ -12.68 -14.47 -27.15 -13.00 -14.15
832.01 \ -27.45 1.87 -25.58 -13.00 -12.58
76.58 H -13.27 -16.63 -29.90 -13.00 -16.90
86.14 H -12.54 -15.27 -27.81 -13.00 -14.81
108.45 H -14.28 -14.25 -28.53 -13.00 -15.53
129.54 H -13.74 -14.15 -27.89 -13.00 -14.89
314.05 H -14.16 -9.74 -23.90 -13.00 -10.90
898.14 H -23.17 -2.44 -25.61 -13.00 -12.61
Cerpass Technology Corp. Issued Date : Sep 12, 2014
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o

CERPASS TECHNOLOGY CORP.

Report No.: SEFI1409003
FCC ID: ONGTABPHONE76DC

Engineer : MATT

Time : 2014-09-05

Site : EMC Lab AC 102

Margin : 6

Limit : FCC_Part228&24

Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : EDGE 1900 / CH 661

Frequency Antenna | Antenna Substitution Emission level Limit Margin

(MHz) Polarization [Terminals leve| Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBd)

41.27 \Y -13.49 -11.29 -24.78 -13.00 -11.78
108.47 \% -14.75 -11.47 -26.22 -13.00 -13.22
112.54 \% -13.49 -13.78 -27.27 -13.00 -14.27
129.75 \Y -12.28 -14.15 -26.43 -13.00 -13.43
139.24 \Y -13.59 -14.47 -28.06 -13.00 -15.06
828.47 \% -25.42 1.87 -23.55 -13.00 -10.55
76.84 H -15.94 -16.63 -32.57 -13.00 -19.57
88.59 H -13.47 -15.27 -28.74 -13.00 -15.74
108.57 H -12.29 -14.25 -26.54 -13.00 -13.54
128.64 H -13.67 -14.15 -27.82 -13.00 -14.82
312.57 H -14.27 -9.74 -24.01 -13.00 -11.01
901.85 H -23.44 -2.44 -25.88 -13.00 -12.88

Cerpass Technology Corp.
Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date : Sep 12, 2014
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(:) . Report No.: SEFI1409003

CERPASS TECHNOLOGY CORP. FCC ID: ONGTABPHONE76DC

Engineer : MATT Time : 2014-09-05

Site : EMC Lab AC 102 Margin : 6

Limit : FCC_Part22&24 Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : EDGE 1900 / CH 810

Frequency Antenna | Antenna Substitution Emission level Limit Margin
(MHz) Polarization [Terminals leve| Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBd)
41.95 \Y -14.27 -11.29 -25.56 -13.00 -12.56
108.34 \4 -15.83 -13.44 -29.27 -13.00 -16.27
113.57 \4 -14.91 -13.78 -28.69 -13.00 -15.69
131.11 \Y -13.62 -14.15 -27.77 -13.00 -14.77
139.87 \4 -14.72 -14.47 -29.19 -13.00 -16.19
823.49 \% -25.62 1.87 -23.75 -13.00 -10.75
76.19 H -13.71 -16.63 -30.34 -13.00 -17.34
88.42 H -14.72 -15.27 -29.99 -13.00 -16.99
109.67 H -14.20 -14.25 -28.45 -13.00 -15.45
128.54 H -14.72 -14.15 -28.87 -13.00 -15.87
312.67 H -14.23 -9.74 -23.97 -13.00 -10.97
901.59 H -24.18 -2.18 -26.36 -13.00 -13.36
Cerpass Technology Corp. Issued Date : Sep 12, 2014
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(:) : Report No.: SEFI11409003

CERPASS TECHNOLOGY CORP. FCC ID: ONGTABPHONE76DC
Engineer : MATT Time : 2014-09-05
Site : EMC Lab AC 102 Margin : 6
Limit : FCC_Part22&24 Probe : VERTICAL/ HORIZONTAL
EUT : Tablet Note : GSM 850 / CH 128
Frequency] Antenna | Antenna Substitution Emission level Limit Margin
(MHz) | Polarization [Terminals leve| Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBi)
1649.17 \4 -26.94 1.29 -25.65 -13.00 -12.65
1649.24 H -26.09 1.31 -24.78 -13.00 -11.78

Note :The other harmonic spurious emissions are under limit 20dB more,

so the results were not shown in the table.

Cerpass Technology Corp. Issued Date : Sep 12, 2014
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1409003
FCC ID: ONGTABPHONE76DC

Engineer : MATT

Time : 2014-09-05

Site : EMC Lab AC 102

Margin : 6

Limit : FCC_Part228&24

Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : GSM 850 / CH 190
Frequency] Antenna Antenna Substitution Emission level Limit Margin
(MHz) | Polarization [Terminals leve| Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBi)
1676.21 Vv -25.37 1.33 -24.04 -13.00 -11.04
1676.67 H -24.85 1.36 -23.49 -13.00 -10.49

Note :The other harmonic spurious emissions are under limit 20dB more,

so the results were not shown in the table.

Cerpass Technology Corp.
Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date : Sep 12, 2014
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0. Report No.: SEFI1409003
“S#” CERPASS TECHNOLOGY CORP. FCC D ONGTABPHONE7EDC

Engineer : MATT Time : 2014-09-05

Site : EMC Lab AC 102 Margin : 6

Limit : FCC_Part22&24 Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : GSM 850 / CH 251

Frequency] Antenna | Antenna Substitution Emission level Limit Margin
(MHz) | Polarization [rerminals leve| Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBi)
1699.46 \Y -24.51 1.38 -23.13 -13.00 -10.13
1699.14 H -23.59 1.41 -22.18 -13.00 -9.18

Note :The other harmonic spurious emissions are under limit 20dB more,
so the results were not shown in the table.

Cerpass Technology Corp.
Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date : Sep 12, 2014
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o

CERPASS TECHNOLOGY CORP.

Report No.: SEFI1409003
FCC ID: ONGTABPHONE76DC

Engineer : MATT

Time : 2014-09-05

Site : EMC Lab AC 102

Margin : 6

Limit : FCC_Part228&24

Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : GSM 1900 / CH 512
Frequency] Antenna | Antenna Substitution Emission level| Limit Margin
(MHz) | Polarization [Terminals leve] Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBi)
3700.51 A\ -26.82 341 -23.41 -13.00 -10.41
3702.27 H -26.18 3.52 -22.66 -13.00 -9.66

Note :The other harmonic spurious emissions are under limit 20dB more,

so the results were not shown in the table.

Cerpass Technology Corp.

Tel:86-512-6917-5888 Fax: 86-512-6917-5666
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1409003
FCC ID: ONGTABPHONE76DC

Engineer : MATT

Time : 2014-09-05

Site : EMC Lab AC 102

Margin : 6

Limit : FCC_Part228&24

Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : GSM 1900 / CH 661
Frequency] Antenna | Antenna Substitution Emission level Limit Margin
(MHz) | Polarization [Terminals leve] Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBi)
3762.04 \ -27.61 3.48 -24.13 -13.00 -11.13
3761.93 H -26.52 3.56 -22.96 -13.00 -9.96

Note :The other harmonic spurious emissions are under limit 20dB more,

so the results were not shown in the table.

Cerpass Technology Corp.

Tel:86-512-6917-5888 Fax: 86-512-6917-5666
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(:) : Report No.: SEFI11409003

CERPASS TECHNOLOGY CORP. FCC ID: ONGTABPHONE76DC
Engineer : MATT Time : 2014-09-05
Site : EMC Lab AC 102 Margin : 6
Limit : FCC_Part22&24 Probe : VERTICAL/ HORIZONTAL
EUT : Tablet Note : GSM 1900/ CH 810
Frequency] Antenna | Antenna Substitution Emission level Limit Margin
(MHz) | Polarization [Terminals leve| Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBi)
3820.04 \4 -27.03 3.57 -23.46 -13.00 -10.46
3821.20 H -26.25 3.64 -22.61 -13.00 -9.61

Note :The other harmonic spurious emissions are under limit 20dB more,

so the results were not shown in the table.

Cerpass Technology Corp. Issued Date : Sep 12, 2014
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(:) : Report No.: SEFI11409003

CERPASS TECHNOLOGY CORP. FCC ID: ONGTABPHONE76DC
Engineer : MATT Time : 2014-09-05
Site : EMC Lab AC 102 Margin : 6
Limit : FCC_Part22&24 Probe : VERTICAL/ HORIZONTAL
EUT : Tablet Note : EDGE 850/ CH 128
Frequency] Antenna | Antenna Substitution Emission level Limit Margin
(MHz) | Polarization [Terminals leve| Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBi)
1650.27 \4 -28.61 1.29 -27.32 -13.00 -14.32
1649.98 H -28.35 1.31 -27.04 -13.00 -14.04

Note :The other harmonic spurious emissions are under limit 20dB more,

so the results were not shown in the table.

Cerpass Technology Corp. Issued Date : Sep 12, 2014
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1409003
FCC ID: ONGTABPHONE76DC

Engineer : MATT

Time : 2014-09-05

Site : EMC Lab AC 102

Margin : 6

Limit : FCC_Part228&24

Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : EDGE 850/ CH 190
Frequencyl Antenna Antenna Substitution | Emission level| Limit Margin
(MHz) | Polarization [Terminals leve| Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBi)
1677.83 \Y -29.51 1.33 -28.18 -13.00 -15.18
1677.92 H -30.35 1.36 -28.99 -13.00 -15.99

Note :The other harmonic spurious emissions are under limit 20dB more,

so the results were not shown in the table.

Cerpass Technology Corp.
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0. Report No.: SEFI1409003
“S#” CERPASS TECHNOLOGY CORP. FCC D ONGTABPHONE7EDC

Engineer : MATT Time : 2014-09-05

Site : EMC Lab AC 102 Margin : 6

Limit : FCC_Part22&24 Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : EDGE 850 / CH 251

Frequency] Antenna | Antenna Substitution Emission level Limit Margin
(MHz) | Polarization [rerminals leve| Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBi)
1701.82 \Y -29.35 1.38 -27.97 -13.00 -14.97
1698.57 H -29.19 1.41 -27.78 -13.00 -14.78

Note :The other harmonic spurious emissions are under limit 20dB more,
so the results were not shown in the table.

Cerpass Technology Corp.
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o

CERPASS TECHNOLOGY CORP.

Report No.: SEFI1409003
FCC ID: ONGTABPHONE76DC

Engineer : MATT

Time : 2014-09-05

Site : EMC Lab AC 102

Margin : 6

Limit : FCC_Part228&24

Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : EDGE 1900 / CH 512
Frequency] Antenna | Antenna Substitution Emission level| Limit Margin
(MHz) | Polarization [Terminals leve] Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBi)
3702.18 \Y -32.09 3.41 -28.68 -13.00 -15.68
3703.42 H -32.52 3.52 -29.00 -13.00 -16.00

Note :The other harmonic spurious emissions are under limit 20dB more,

so the results were not shown in the table.

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1409003
FCC ID: ONGTABPHONE76DC

Engineer : MATT

Time : 2014-09-05

Site : EMC Lab AC 102

Margin : 6

Limit : FCC_Part228&24

Probe : VERTICAL/ HORIZONTAL

EUT : Tablet Note : EDGE 1900 / CH 661
Frequency] Antenna | Antenna Substitution Emission level Limit Margin
(MHz) | Polarization [Terminals leve] Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBi)
3763.51 \4 -31.06 3.48 -27.58 -13.00 -14.58
3762.18 H -32.41 3.56 -28.85 -13.00 -15.85

Note :The other harmonic spurious emissions are under limit 20dB more,

so the results were not shown in the table.
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(:) : Report No.: SEFI11409003

CERPASS TECHNOLOGY CORP. FCC ID: ONGTABPHONE76DC
Engineer : MATT Time : 2014-09-05
Site : EMC Lab AC 102 Margin : 6
Limit : FCC_Part22&24 Probe : VERTICAL/ HORIZONTAL
EUT : Tablet Note : EDGE 1900/ CH 810
Frequency] Antenna | Antenna Substitution Emission level Limit Margin
(MHz) | Polarization [Terminals leve| Antenna Gain (dBm) (dBm) (dB)
(dBm) (dBi)
3821.72 \4 -32.18 3.57 -28.61 -13.00 -15.61
3822.48 H -31.39 3.64 -27.75 -13.00 -14.75

Note :The other harmonic spurious emissions are under limit 20dB more,

so the results were not shown in the table.

Cerpass Technology Corp. Issued Date : Sep 12, 2014
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1409003

FCC ID: ONGTABPHONE76DC

5. Occupied Bandwidth

5.1. Test Limit

According to §FCC 2.1049.

5.2. Test Procedures

The EUT’s output RF connector was connected with a short cable to the spectrum analyzer, RBW was
set to about 1% of emission BW, VBW is set to 3 times the RBW, -26dBc display line was placed on the

screen (or 99% bandwidth), the occupied bandwidth is the delta frequency between the two points
where the display line intersects the signal trace.

5.3. Test Setup Layout

LT Spectrum
Analyzer
5.4. Measurement Equipment
Instrument/Ancillary | Model No. | Manufacturer Serial No. |Calibration Date| Valid Date
Spectrum Analyzer Agilent E4407B MY44211883 | 2013.09.25 2014.09.25
Temperature/ .
Zhicheng ZC1-11 CEP-TH-002 | 2014.03.31 2015.03.30
Humidity Meter
0

Cerpass Technology Corp.
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Report No.: SEFI1409003
FCC ID: ONGTABPHONE76DC

5.5. Test Result and Data

Test Item Occupied Bandwidth
Test Mode GSM 850
Test Date 2014-09-03
Frequency Measurement Level
Channel No.
(MHz) (kHz)
128 824.2 312.8
190 836.6 313.7
251 848.8 316.5
Channel 128
BE Agilent Spectrum Analyzer - Occupied BW ==
RL | RF [s0e ac | | SENSE:INT] | ALIGN AUTO | 03:54:30PM Sep 03,2014
Center Freq 824.200000 MHz | Center Freq: 824.200000 MHz Radio Std: None Frequency
T~ Trig: FreeRun Avg|Hold:>10/10
| #IFGain:Low #Atten: 10 dB Radio Device: BTS
Ref Offset 26 dB
10 dBidiv Ref 45.00 dBm
liLog
380 Center Freq||
250 824.200000 MHz
150
500
-5.00
150
250
350
50 i CF Step
100.000 kHz|
ICenter 824.2 MHz Span 1 MHz| |auto Man
Res BW 10 kHz #VBW 30 kHz Sweep 9.6 ms
Occupied Bandwidth Total Power 37.6 dBm Freq Offset
0 Hz|
240.63 kHz
Transmit Freq Error 282 Hz OBW Power 99.00 %
x dB Bandwidth 312.8 kHz x dB -26.00 dB
IMSG %STATUS

Cerpass Technology Corp.
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Report No.: SEFI1409003
FCC ID: ONGTABPHONE76DC

Channel 190
BE Agilent Spectrum Analyzer - Occupied BW @lﬂ/lﬂ_
RL [ RF [s0e ac | [ [ SENSE:INT] | ALIGN AUTO | 03:53:31PM Sep 03,2014
Center Freq 836.600000 MHz | Center Freq: 836.600000 MHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
| #IFGain:Low #Atten: 10 dB Radio Device: BTS
Ref Offset 25 dB
10 dBidiv Ref 45.00 dBm
liLog
350 Center Freq(|
250 836.600000 MHz
15.0
500
-5.00
-15.0
250
-35.0
e CF Step
100.000 kHz|
|Center 836.6 MHz Span 1 MHz| |Auto Man
Res BW 10 kHz #VBW 30 kHz Sweep 9.6ms
Occupied Bandwidth Total Power 39.4 dBm FreqOffset
0Hz
238.54 kHz
Transmit Freq Error =129 Hz OBW Power 99.00 %
x dB Bandwidth 313.7 kHz x dB -26.00 dB
IMSG %STATUS
Channel 251
BE Agilent Spectrum Analyzer - Occupied BW ==
RL RF [s0e ac | | | SENSE:INT] | ALIGN AUTO | 03:36:51PM Sep 03,2014
Center Freq 848.800000 MHz | Center Freq: 848.800000 MHz Radio Std: None Frequency
T~ Trig: FreeRun Avg|Hold:>10/10
| #IFGain:Low #Atten: 10 dB Radio Device: BTS
Ref Offset 26 dB
10 dBidiv Ref 45.00 dBm
liLog
380 Center Freq||
P 848.800000 MHz
150
5.00
-£.00
-15.0
-25.0
-35.0
o CF Step
100.000 kHz,
ICenter 848.8 MHz Span 1 MHz| |Auto Man
Res BW 10 kHz #VBW 30 kHz Sweep 9.6 ms
Occupied Bandwidth Total Power 37.8 dBm Freq Offset
0 Hz|
239.81 kHz
Transmit Freq Error -742 Hz OBW Power 99.00 %
x dB Bandwidth 316.5 kHz x dB -26.00 dB
IMSG %STATUS
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C Report No.: SEFI1409003
. “S#” CERPASS TECHNOLOGY CORP. FCC D ONGTABPHONE7EDC
Test Item Occupied Bandwidth
Test Mode GSM 1900
Test Date 2014-09-03
Frequency Measurement Level
Channel No.
(MHz) (kHz)
512 1850.2 306.9
661 1880.0 314 .4
810 1909.8 320.1
Channel 512
ﬁ Agilent Spectrum Analyzer - U:cupi:fi BW : . (==
B o o0 LB IAD000 GHE ] Covr ey SOOI Rade s | Froquency
] Trig: Free Run Avg|Hold:>10/10
| #IFGain:Low #Atten: 10 dB Radio Device: BTS

10 dBidiv Ref 20.00 dBm
liLog

0.0 Center Freq||
1.850200000 GHz|

000

-100

-20.0

-300

-40.0

-50.0

-60.0

-700 )

CF Step
100.000 kHz,
ICenter 1.85 GHz Span 1 MHz| |Auto Man
Res BW 10 kHz #VBW 30 kHz Sweep 9.6 ms
Occupied Bandwidth Total Power 7.10 dBm Freq Offset
0 Hz|
241.78 kHz
Transmit Freq Error 292 Hz OBW Power 99.00 %
x dB Bandwidth 306.9 kHz x dB -26.00 dB
IMSG [%STATUS
Cerpass Technology Corp. Issued Date : Sep 12, 2014
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Report No.: SEFI1409003
FCC ID: ONGTABPHONE76DC

Channel 661
BE Agilent Spectrum Analyzer - Occupied BW ==
RL | RF [s0e ac | | | SENSE:INT] | ALIGN AUTO | 03:50:07 PM Sep 03, 2014
Center Freq 1.880000000 GHz | Center Freq: 1.880000000 GHz Radio Std: None Frequency
T~ Trig: FreeRun Avg|Hold:>10/10
| #IFGain:Low #Atten: 10 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
liLog
0.0 Center Freq||
0o 1.880000000 GHz|
-10.0
-20.0
-30.0
-40.0
-50.0
-50.0
oo CF Step
100.000 kHz,
ICenter 1.88 GHz Span 1 MHz| |Auto Man
Res BW 10 kHz #VBW 30 kHz Sweep 9.6 ms
Occupied Bandwidth Total Power 8.00 dBm Freq Offset
0 Hz|
242 29 kHz
Transmit Freq Error -1.755 kHz OBW Power 99.00 %
x dB Bandwidth 314.4 kHz x dB -26.00 dB
IMSG %STATUS
Channel 810
BE Agilent Spectrum Analyzer - Occupied BW ==
RL | RF [s0e ac | | | SENSE:INT] | ALIGN AUTO | 03:49:08PM Sep 03,2014
Center Freq 1.909800000 GHz | Center Freq: 1.908800000 GHz Radio Std: None Frequency
T~ Trig: FreeRun Avg|Hold:>10/10
| #IFGain:Low #Atten: 10 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
liLog
0.0 Center Freq||
0o 1.909800000 GHz|
-10.0
-20.0
-30.0
-40.0 - —
-50.0
-50.0 -
Rl a CF Step
100.000 kHz,
ICenter 1.91 GHz Span 1 MHz| |Auto Man
Res BW 10 kHz #VBW 30 kHz Sweep 9.6 ms
Occupied Bandwidth Total Power 9.46 dBm Freq Offset
0 Hz|
24459 kHz
Transmit Freq Error 453 Hz OBW Power 99.00 %
x dB Bandwidth 320.1 kHz x dB -26.00 dB
IMSG %STATUS

Cerpass Technology Corp.
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C Report No.: SEFI1409003
g
. “S#” CERPASS TECHNOLOGY CORP. ECC ID: ONGTABPHONE7EDC
Test Item Occupied Bandwidth
Test Mode EDGE 850
Test Date 2014-09-03
Frequency Measurement Level
Channel No.
(MHz) (kHz)
128 824.2 307.6
190 836.6 321.0
251 848.8 312.6
Channel 128
ﬁ Ag’llenlSpeclmmAualyz:l'U:cupi:fiBW : - (==
o Froe T SOOI S e i e | Tracomtactor
[ Trig: Free Run Avg|Hold:>10/10
| #IFGain:Low #Atten: 10 dB Radio Device: BTS
Ref Dffset 25 dB
10 dBidiv Ref 45.00 dBm
liLog
= Clear Write
250
150
s Average|
-5.00
-15.0 vy
-25.0
-35.0 LN
Bl M.
Center 824.2 MHz Span 1 MHz
I Res BW 10 kHz #VBW 30 kHz Sweep 9.6 ms
Occupied Bandwidth Total Power 37.1 dBm De?;t,?:
240.56 kHz pute Man
Transmit Freq Error 1.718 kHz OBW Power 99.00 %
x dB Bandwidth 307.6 kHz x dB -26.00 dB
IMSG [%STATUS
Cerpass Technology Corp. Issued Date : Sep 12, 2014
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“S#” CERPASS TECHNOLOGY CORP. FCC D ONGTABPHONE7EDC

@
Channel 190
BE Agilent Spectrum Analyzer - Occupied BW @lﬂ/lﬂ_
RL [ RF [s0e ac | [ [ SENSE:INT] | ALIGN AUTO | 03:53:53PM Sep 03,2014
Center Freq 836.600000 MHz | Center Freq: 836.600000 MHz Radio Ste: None Trace/Detector
5 Trig: FreeRun Avg|Hold:>10/10
| #IFGain:Low ™ #Atten: 10 dB Radio Device: BTS
Ref Offset 25 dB
10 dBidiv Ref 45.00 dBm
liLog
=t ClearWrite
25.0 sy
15.0
s Average|
-5.00
-15.0
250
-35.0
-45.0
|Center 836.6 MHz Span 1 MHz
Res BW 10 kHz #VBW 30 kHz Sweep 9.6ms
Occupied Bandwidth Total Power 36.9 dBm De?::f:
245.21 kHz pute Man
Transmit Freq Error 1.943 kHz OBW Power 99.00 %
x dB Bandwidth 321.0 kHz x dB -26.00 dB
IMSG %STATUS
Channel 251
BE Agilent Spectrum Analyzer - Occupied BW ==
RL | RF [s0e ac | | | SENSE:INT] | ALIGN AUTO | 03:57:12PM Sep 03,2014
Center Freq 848.800000 MHz | Center Freq: 848.800000 MHz Radio Std: None Trace/Detector
[ Trig: Free Run Avg|Hold:>10/10
| #IFGain:Low #Atten: 10 dB Radio Device: BTS
Ref Offset 26 dB
10 dBidiv Ref 45.00 dBm
liLog
= Clear Write|
250
15.0
s Average|
-5.00
-15.0
-25.0
-35.0
-45.0 2 i
|Center 848.8 MHz Span 1 MHz
Res BW 10 kHz #VBW 30 kHz Sweep 9.6 ms
Occupied Bandwidth Total Power 37.5dBm De?:at'?’r
24297 kHz pute Men
Transmit Freq Error 110 Hz OBW Power 99.00 %
x dB Bandwidth 312.6 kHz x dB -26.00 dB
IMSG %STATUS
Cerpass Technology Corp. Issued Date : Sep 12, 2014
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C Report No.: SEFI1409003
. “S#” CERPASS TECHNOLOGY CORP. FCC ID: ONGTABPHONE76DC
Test Item Occupied Bandwidth
Test Mode EDGE 1900
Test Date 2014-09-03
Frequency Measurement Level
Channel No.
(MHZz) (kHz)
512 1850.2 316.1
661 1880.0 311.8
810 1909.8 321.9
Channel 512
ﬁAg'llentﬁpedmmAnalyzu-O:cupie:iBW : - - — @lﬂ/lﬂ_
Center I‘=req 1_9{',02&)0605 GHz ‘ ‘ Ce_r!t_er Frea: 1.:‘350200000 Gle _ﬁ i éadi.o sta: N;r:e ' Frequency
[ Trig: Free Run Avg|Hold:>10/10
| #IFGain:Low #Atten: 10 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
liLog
mno Center Freq(|
oo 1.850200000 GHz,
-10.0
-20.0
-30.0
-40.0
-50.0
-G0.0
700 e CF Step
Center 1.85 GHz Span 1 MHz| [auto o
| Res BW 10 kHz #VBW 30 kHz Sweep 9.6ms
Occupied Bandwidth Total Power 6.76 dBm Freq Offset
240.71 kHz o
Transmit Freq Error 180 Hz OBW Power 99.00 %
x dB Bandwidth 316.1 kHz x dB -26.00 dB
IMSG %STATUS
Cerpass Technology Corp. Issued Date : Sep 12, 2014
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“S#” CERPASS TECHNOLOGY CORP. FCC 1D ONGTABPHONEZ6DC

@
Channel 661
ﬁ Agilent Spectrum Analyzer - Occupied BW (==
RL | RF [s0e ac | | | SENSE:INT] | ALIGN AUTO | 03:50:25PM Sep 03,2014
Center Freq 1.880000000 GHz | Center Freq: 1.880000000 GHz Radio Std: None Frequency
T~ Trig: FreeRun Avg|Hold:>10/10
| #IFGain:Low #Atten: 10 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
liLog
0.0 Center Freq||
0o 1.880000000 GHz|
-10.0
-20.0
-30.0
-40.0
-50.0
-50.0
oo [ CF Step
100.000 kHz,
|Center 1.88 GHz Span 1 MHz| |auto Man
Res BW 10 kHz #VBW 30 kHz Sweep 9.6 ms
Occupied Bandwidth Total Power 7.94 dBm FreqOffset
0 Hz|
241.85 kHz
Transmit Freq Error 900 Hz OBW Power 99.00 %
x dB Bandwidth 311.8 kHz x dB -26.00 dB
IMSG %STATUS
Channel 810
ﬁ Agilent Spectrum Analyzer - Occupied BW (==
RL | RF [s0e ac | | | SENSE:INT] | ALIGN AUTO | 03:49:34 PM Sep 03,2014
Center Freq 1.909800000 GHz | Center Freq: 1.908800000 GHz Radio Std: None Trace/Detector
[ Trig: Free Run Avg|Hold:>10/10
| #IFGain:Low #Atten: 10 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
liLog
1t Clear Write|
0.00
-10.0
- Average|
-30.0
-40.0 -~
-50.0
-50.0
70,0 b0 i
|Center 1.91 GHz Span 1 MHz
Res BW 10 kHz #VBW 30 kHz Sweep 9.6 ms
Occupied Bandwidth Total Power 7.90 dBm De?:at'?’r
247.39 kHz pute Men
Transmit Freq Error 2.082 kHz OBW Power 99.00 %
x dB Bandwidth 321.9 kHz x dB -26.00 dB
IMSG %STATUS
. Ssue ate I oep ,
Cerpass Technology Cor, I d Date : Sep 12,2014
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1409003
FCC ID: ONGTABPHONE76DC

6. Maximum Peak Output Power

6.1. Test Limit

According to FCC §2.1046.

6.2. Test Procedure

a) Place the EUT on a bench and set it in transmitting mode.

b) Connect a low loss RF cable from the antenna port to a spectrum analyzer and CMU200

by a Directional Couple.

¢) EUT Communicate with CMU200, then selects a channel for testing.
d) Add a correction factor to the display of spectrum, and then test.

6.3. Test Setup Layout

| CMU200
| recnonal i II
C——L] " —
ELT
Spectrmm
Analvzer
6.4. Measurement Equipment
Instrument/Ancillary | Model No. | Manufacturer Serial No. Calibration Date Valid Date
Spectrum Analyzer E4407B Agilent MY44211883 2013.09.25 2014.09.25
Temperature/
o Zhicheng ZC1-11 CEP-TH-002 2014.03.31 2015.03.30
Humidity Meter
Universal Radio
Communication R&S CMU200 108823 2014.01.09 2015.01.08
Tester

Cerpass Technology Corp.
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C Report No.: SEFI1409003
“S#” CERPASS TECHNOLOGY CORP. FCC D ONGTABPHONE7EDC

6.5. Test Result and Data

Test Item Maximum Peak Output Power
Test Mode GSM 850
Test Date 2014-09-03
Channel No. Frequency Average Power Peak Power
(MHz) (dBm) (dBm)
128 824.2 29.621 30.790
190 836.6 30.153 31.147
251 848.8 30.475 31.466
Channel 128
l?nrwmnnw-wsn .".'?B.E
1L 5 A AHEL:IRT - ': :u'. ;w |-|:a|;i=f|:!.—|--l _.':-I-I Peak Search
Hrh.ﬂf 1 324,2200M HI;EG: Fas I_._ll Trig: Fres Run :ugﬁgwr&ﬂg'rm ‘.':‘-E Py 5
IFGinincl oo Artar: 40 dE oE
Mked 894 99 M NextPeak
Fef OFeet 25 dB : ety e b
1:.::;-.|=~-<||-, Rgl‘ 48.00 d.Bm . . . _ all i aer
MNext Pk Right
¢
Next Pk Lef
Marker Defta
Mir—.CF
Mkr—RefLv
More
Center 324200 MHz Span 10.00 MHz ter
#Res BV 1.0 MHz HVEW 3.0 MHz Sweep 1.000 ms (1001 pts)
ITE= g sramus
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Report No.: SEFI1409003
FCC ID: ONGTABPHONE76DC

Channel 190
Aggbent Spectrum dnalyner - Saept 50 el {E
RL I S0 A ALIGH ALITL 1: 310 :35 B M e p 03, 2814 Peak Eearch
; Avg Type: Log-Pwr 5
arker 1 836.580000000 “:S-J: = |___|| Trig: Fres Run A= 100100
IFGincl ow Artam: 40 68
MEkr NextPeak
Fef Ofest 25 dB e
1o deidiv Ref 48.00 dBm
Liog
MNext Pk Right
Hext Pk Lem
Marker Defta
Mir—CF
Mkr—RefLvl
More
T1ef2
Center 836.600 MHz Span 10.00 MHz
#Res BW 1.0 MHz #WEW 3.0 MHz Sweep 1.000 ms (1001 pts)
usG gy sramus
Channel 251
Aggbent Spectrum dnalyner - Saept 50 el {E
AL - 50t 0 'y ALIGH AL D032 31 FH SSp s 2014 F‘eak SHTE"I
3 Avg Type: Log-Pwr 5
arker 1 848.790000000 “:S-J: = |___|| Trig: Fres Run A= 100100
IFGincl ow Artam: 40 68
i od Mext Peak
Raf Ofeel 25 B MEkr E~%.?5 P.’IH‘z
10deidiv  Ref 48.00 dBm 31.466 dBm
Liog
MNext Pk Right
Hext Pk Lem
Marker Defta
Mir—CF
Mkr—RefLvl
More
T1ef2
Center 842.800 MHz Span 10.00 MHz
#Res BW 1.0 MHz #WEW 3.0 MHz Sweep 1.000 ms (1001 pts)
usG gy sramus
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. “%#” CERPASS TECHNOLOGY CORP. FCC ID: ONGTABPHONE76DC
Test Item Maximum Peak Output Power
Test Mode GSM 1900
Test Date 2014-09-03
Channel No. Frequency Average Power Peak Power
(MHZz) (dBm) (dBm)
512 1850.2 24.150 25.436
661 1880.0 25.324 26.303
810 1909.8 25.461 26.884
Channel 512
D SR S el
L ¥ r { SN 1GH I ';ur I.ll:l-i.:-'."l::::llnyll , 2814 Peak Bsarch
arker 1 1.850130000000 GHz _ L.J| T e Aus Type:Log IR
IF Gaincl ow Artar: 40 dB =
s Mkr1 1.850 13 GHz oK P gk
10 dBidiv _E;_Tl'nni"&:t?sqgm ) . . ] ] ] i'E.-’.:?IE. dBEm
Next Pk Right
¢
Next Pk Lefn
Marker Defta
Mkr—-CF
Mkr—RefLvl
More
Center 1850200 GHz Span 10.00 MHz ers
#Res B 1.0 MHz #VEW 3.0 MHz Sweep 1.000 ms (1001 pts)
usG gy sramus
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Channel 661
Aupbent Spectrum dnalyner - Saept 5 el E
RL ¥ b L A SEHEL:IRT . 1GH AITL o !.':4-'=I-I!n-yu.'_.':.l-l Peak Search
arker 11,890020000000GRz — 71 .,  Amioelesrer
IF Gmincl, owe Artsrm: 40 dB
R Mkr1 1.880 02 GHz ORI Eanh
10 deidiv  Ref 48.00 dBm 26.303 dBm
Liog
Mext Pk Right
Next Pk Left
Marker Delta
Mir—CF
Mkr—RefLvl
More
Center 1.880000 GHz Span 10.00 MHz 1ere
#Res B 1.0 MHz #VBW 3.0 MHz Sweep 1,000 ms (1001 pts)
= g sramus
Channel 810
Aupbent Spectrum dnalyner - Saept 5 el E
RL [ S A - ': 1GH AT I.-I:N:!..':I-I!n-yu.-_.':.l-l Peak Search
arker 11,000700000000GRz — 71 .,  Asneelesrer
IF Gmincl, owe Artsrm: 40 dB
fler a0g 79 Mext Peak
i B Mkr1 1.909 79 GHz AR
10 deidiv  Ref 48.00 dBm 26.884 dBm
Liog
Mext Pk Right
Next Pk Left
Marker Delta
Mir—CF
Mkr—RefLvl
More
Center 1.909800 GHz Span 10.00 MHz 1ere
#Res B 1.0 MHz #VBW 3.0 MHz Sweep 1,000 ms (1001 pts)
= g sramus
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o
Test Item Maximum Peak Output Power
Test Mode EDGE 850
Test Date 2014-09-03
Channel No. Frequency Average Power Peak Power
(MHz) (dBm) (dBm)
128 824.2 29.351 30.784
190 836.6 30.418 31.122
251 848.8 30.682 31.467
Channel 128
Pt pacinm Ak -k 5 T ——]
arker 1 824,250000000 L — Fm'm'; :fﬁ:lﬁ'.;'ﬁf&?" ' ,__.—: pagag ook Saarch
IFGnincl ow Artam: 40 68 CET
; 1Hz NextPeak
Fef Ofest 25 dB e e ey
1:_:::_n~-<|n Rgl‘ 48.00 dBm _ _ _ ] _ wull. rog dom
Mext Pk Right
¢
Next Pk Lefn
Marker Defta
Mkr—-CF
Mkr—RefLvl
More
T1ef2
Center 524200 MHz Span 10.00 MHz
#Res B 1.0 MHz HVEW 3.0 MHz Sweep 1.000 ms (1001 pts)
usG gy sramus
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. “S#” CERPASS TECHNOLOGY CORP. FCG ID: ONGTABPHONET6DC
Channel 190
Aggbent Spectrum dnalyner - Saept 50 el {E
EL ¥ 50 @ G S CINT ALIGH AUITL 542 M Ssp s 2014 p'au SHr:h
Type: Log- 3
arker 1 836.640000000 HI'FI:G: = |___|| Trig: Free Run :u?mmn-ﬁrmfr
IFGnincl ow Artar: 40 dB
MEkr NextPeak
Ref Ozt 25 dB s
1o deidiy - Ref 48.00 dBm
Log
, Next Pk Right
4
Next Pk Lefn
Marker Defta
' ' ' ' [ i Mkr—.CF
Mkr—RefLvl
More
Center 836.600 MHz Span 10.00 MHz 1ere
#Res BW 1.0 MHz #VEW 3.0 MHz Sweep 1.000 ms (1001 pts)
usG gy sramus
Channel 251
Aupbent Spectrum dnalyner - Saept 5 el E
L " 52 [ T ML -IRT . 1GH &1 0:33:19 =I-I!nlyl\l.'_-':.|-| Penk Zsarch
ark“ 1 Ma.aﬁuum n';‘:.:,: Fas I_._ll Trig: Fres Run :M?H:E.;I;ﬁrﬁgr
IF Ginincl, oo Artar: 40 dE
Mkr1 848.86 MHz Binoct Pk
Fef Ofeel 25 dB i
10 deidiv - Ref 4inn dBm 31.467 dBm
Log
_ Mext Pk Right
¢
HNext Pk Left
Marker Defta
| T Mikr—CF
Mkr—RefLvl
More
Genter §48.800 MHz Span 10.00 MHz 1ere
#Res BW 1.0 MHz #VEW 3.0 MHz Sweep 1.000 ms (1001 pts}
ITE= g sramus
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Test Item Maximum Peak Output Power
Test Mode EDGE 1900
Test Date 2014-09-03
Channel No. Frequency Average Power Peak Power
(MHZz) (dBm) (dBm)
512 1850.2 25.125 26.345
661 1880.0 25.012 26.165
810 1909.8 25.324 26.925
Channel 512
P R S T |
L ¥ 3 T LHEL IR T - IGH . ;w L-I:l.';i:l-tllnyll _.':lI-I:I Peak Search
arker 11.850200000000 GHz _ L._.l Tr:reemun b LT ke e 56
R i Mkr1 1.850 29 GHz WANIE ok
10 dBidiv .Rgl' A&EIII.'I dBm ] ] : ] ] ] '_--3.;:'.3 dBm
Next Pk Right
$
Next Pk Left
Marker Delta
Mkr—CF
Mkr—RefLvl
More
Center 1850200 GHz Span 10.00 MHz terd
#hes BIW 1.0 MHz #VEBI 3.0 MHz Sweep 1.000 ms (1001 pts)
ITE= g sramus
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Channel 661
Aupbent Spectrum dnalyner - Saept 5 el E
RL ¥ b L A SEHEL:IRT . 1GH AITL I.lI:L':ZuH-I!.-.wd.'_J:.I-I TracaDstactar
arker 1 1.880040000000 GF!;I; — .___.l o .fu?m:.ﬂ?;ﬁ mr :
IFGinircL o Amar; 40 65 el Select Trace |
S Mkr1 1.880 04 GHz 1
10 deidiv  Ref 48.00 dBm 26.165 dBm
Liog
Clear Wri
0
Trace AVerag
Max Hol
Min Hol
'H'IE'ﬂ'BIar*.
Trace On
More
Center 1.880000 GHz Span 10.00 MHz 1ers
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms {1001 pts)
ITE= g sramus
Channel 810
Aupbent Spectrum dnalyner - Saept 5 el E
RL ¥ b [ A SEHEL:IRT ALIGH AT
Toma: Log. Peak Search
arker 1 1.909800000000 GF!;I; — .___.l o .i‘u?m:.’i‘::ﬁ mr
IF Gmincl, owe Artsrm: 40 dB
N ang 80 MextPeak
i B Mkr1 1.909 80 GHz AR
10 deidiv  Ref 48.00 dBm 26.925 dBm
Liog
MNext Pk Right
Next Pk Lef
Marker Defta
Mkr—CF
Mkr—RefLwv
More
Center 1.909800 GHz Span 10.00 MHz 1ere
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms {1001 pts)
ITE= g sramus
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7. ERP & EIRP MEASUREMENT

7.1. Test Limit

According to FCC §2.1046

FCC 22.913(a): The Effective Radiated Power (ERP) of mobile transmitters must not exceed 7
Watts.

FCC 24.232(b): The equivalent Isotropic Radiated Power (EIRP) must not exceed 2 Watts.

7.2. Test Procedure

The EUT was placed on an non-conductive turntable using a non-conductive support. The radiated
emission at the fundamental frequency was measured at 3 m with a test antenna and EMI spectrum
analyzer.

During the measurement of the EUT, the resolution bandwidth was set to 3MHz and the average
bandwidth was set to 3MHz. The highest emission was recorded with the rotation of the turntable and
the lowering of the test antenna. The reading was recorded and the field strength (E in dBuV/m) was
calculated.

ERP in frequency band 824-849MHz, and EIRP in frequency band 1850 —1910MHz were measured
using a substitution method. The EUT was replaced by half-wave dipole (824-849MHz) or horn antenna
(1850-1910MHz) connected to a signal generator. The spectrum analyzer reading was recorded and
ERP/EIRP was calculated as follows:

ERP = S.G. output (dBm) + Antenna Gain (dBd) — Cable (dB)

EIRP = S.G. output (dBm) + Antenna Gain (dBi) — Cable (dB)

Cerpass Technology Corp. Issued Date : Sep 12, 2014
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7.3. Test Setup Layout

Below 1 GHz
Antenna
/ tower
| > 3m <- ........................ Bl—lOg
EUT v P antenna
\ 4m /
Spectrum
A —— o] | analyzer
( J i
V \ \ |
Turntable 0.8m Im
) 88
o5
l ] l ]
Reference ground plane J/
Above 1 GHz
Antenna
/ tower
3m ‘ — Horn
EUT ’ d antenna
~\ i /
Spectrum
A —— analyzer
( J i
V \
Turntable 0.8m Im
| -y
A ~ Pre-am D o=
P N5 OO
i | | l ]
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For Substituted Method Test Set-UP

Antenna mast
Ground plane

d: distance in
meters 1-4 meter

. d = 3 meters

Substituted Half-wave Dipole or Horn Antenna

<«

»
»

!

Bi-Log Antenna or Horn Antenna

SPA

7.4. Measurement Equipment

Instrument/Ancillary | Manufacturer Model No. Serial No. Calibration Date | Valid Date
Spectrum Analyzer Agilent E4407B MY44211883 2013.09.25 2014.09.25
H64 Amplifier HP 8447F 3113A05582 2014.03.24 2015.03.23
Preamplifier Agilent 8449B ED-HE-EMI-077 2014.03.24 2015.03.23
Broad-Band Horn
Schwarzbeck | BBHA9120D 9120D-619 2014.05.02 2015.05.01
Antenna
Broad-Band Horn
Schwarzbeck | BBHA9120D 9120D-618 2014.05.02 2015.05.01
Antenna
Temperature/
o Zhicheng ZC1-11 CEP-TH-002 2014.03.31 2015.03.30
Humidity Meter

Cerpass Technology Corp.
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7.5. Test Result and Data

GSM 850 TEST DATA

Frequency |Antenna e e Limit | Margin
Channel (MHz) Pol. level (Peak)| Factor level (dBm)| (dB)
(dB) (dB) (dBm)
128 824.2 \Y 29.82 1.01 30.83 385 | -7.67
824.2 H 28.54 0.96 295 38.5 | -9.00
190 836.6 \Y 29.21 1.77 30.98 385 | -7.52
836.6 H 28.75 1.46 30.21 38,5 | -8.29
051 848.8 \Y 29.08 1.85 30.93 385 | -7.57
848.8 H 28.16 1.54 29.7 38,5 | -8.80
GSM 1900 TEST DATA
Channei| Freauency |Antennal o Z0c2)| “Focior | lovel | Limit| Margin
(dB) (dB) (dBm)
51 1852.4 \Y 25.71 2.34 28.05 33 -4.95
1852.4 H 25.09 1.88 26.97 33 -6.03
661 1880 \Y 26.25 212 28.37 33 -4.63
1880 H 25.42 2.41 27.83 33 -5.17
810 1907.6 \Y 26.26 2.34 28.60 33 -4.40
1907.6 H 25.63 1.98 27.61 33 -5.39
Cerpass Technology Corp. Issued Date : Sep 12, 2014

Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. 1 62 of 82



- iy

(:) . Report No.: SEFI1409003
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EDGE 850 TEST DATA
Reading | Correction |Emission| . . .
Channel Fr?nq}ltl:lezr)lcy An;irlma level (Peak)| Factor level (Ialg::lt) M(zrg)m
) (dB) (dB) (dBm)
128 824.2 \Y 29.92 1.01 30.93 385 | -7.57
824.2 H 29.17 0.96 30.13 38.5 | -8.37
190 836.6 V 29.87 1.77 31.64 38.5 | -6.86
836.6 H 28.52 1.46 29.98 38.5 | -8.52
051 848.8 V 28.54 1.85 30.39 38.5 | -8.11
848.8 H 28.81 1.54 30.35 385 | -8.15
EDGE 1900 TEST DATA
Reading | Correction |Emission| . . .
Channel Fr?:,';‘:_lir;cy An;irlma level (Peak) Factor level ((leénr:]t) M(e:jrg)m
) (dB) (dB) (dBm)
51 1852.4 Vv 25.37 2.34 27.71 33 -5.29
1852.4 H 24 .97 1.88 26.85 33 -6.15
661 1880 \Y 24.65 212 26.77 33 -6.23
1880 H 2461 2.41 27.02 33 -5.98
810 1907.6 \Y 24.89 2.34 27.23 33 -5.77
1907.6 H 24 .67 1.98 26.65 33 -6.35
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8. OUT OF BAND EMISSION AT ANTENNA TERMINALS

8.1. Test Limit
According to FCC §2.1051, FCC §22.917, FCC §24.238(a).

Out of Band Emissions: The mean power of emission must be attenuated below the mean power of the

non-modulated carrier (P) on any frequency twice or more than twice the fundamental frequency by at lease 43 +
10 log P dB.

Mobile Emissions in Base Frequency Range: The mean power of any emissions appearing in the base station

frequency range from cellular mobile transmitters operated must be attenuated to a level not exceed —80 dBm at

the transmit antenna connector.

Band Edge Requirements: In the 1MHz bands immediately outside and adjacent to the frequency block, a
resolution bandwidth of at lease 1% of the emission bandwidth of the fundamental emission of the transmitter may be
employed to measure the Out of band Emission.

8.2. Test Procedure
The RF output of the transceiver was connected to a spectrum analyzer through appropriate attenuation. The

resolution bandwidth of the spectrum analyzer was set at 1MHz, sufficient scans were taken to show the out of

band Emissions if any up to 10th harmonic.

For the out of band: Set the RBW, VBW = 1MHz, Start=30MHz, Stop= 10 th harmonic. Limit = -13dBm

Band Edge Requirements (824 MHz and 849 MHz /1850MHz and 1910MHz): In the 1 MHz bands immediately
outside and adjacent to the frequency block, a resolution bandwidth of at least 1 percent of the emission bandwidth
of the fundamental emission of the transmitter may be employed to measure the out of band Emissions. Limit,
-13dBm.

8.3. Test Setup Layout

LT Spectrum
Analyzer
8.4. Measurement Equipment
Instrument/Ancillary | Model No. | Manufacturer Serial No. Calibration Date | Valid Date
Spectrum Analyzer Agilent E4407B MY44211883 2013.09.25 2014.09.25
Temperature/
o Zhicheng ZC1-11 CEP-TH-002 2014.03.31 2015.03.30
Humidity Meter
o
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8.5. Test Result and Data

Test Item Conducted spurious emissions, 30MHz - 20GHz
Test Mode GSM 850
Test Date 2014-09-03
Channel 128
BE Agilent Spectrum Analyzer - Swept SA [ )
RL | RF [s0e ac | | | SENSE:INT] | ALIGN AUTO | 04:20:33PM Sep 03, 2014
Start Freq 30.000000 MHz Avg Type: Log-Pwr TRACE 5o Frequency
PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100 TYPE| M
IFGain:Low Atten: 10 dB DET|P
Auto Tune
Ref Offset 25 dB Mkr3 4.124 GHz
E%SB"’“’ Ref 20.00 dBm -35.668 dBm
100 Center Freq
000 10.015000000 GHz
-10.0 e
o v StartFreq
D i 30.000000 MHz
40.0 - — i
-50.0
o Stop Freq
o 20.000000000 GHz
-70.0
Start 30 MHz Stop 20.000 GHz CF Step
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 49.93 ms (1001 pts) | 1.997000000 GHz
[MKR[MODE[TRC[SCL] X ] FUNCTION WIDTH Auto Man
P imah i
g z -20. m
F f 4.124 GHz -35.668 dBm Freq Offset
4 0 Hz
5 =
6
7
8
9
10 m
11 i
< i :
IMSG %STATUS
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Channel 190

BE Agilent Spectrum Analyzer - Swept SA ==
RL | RF [s0e ac | | | SENSE:INT] | ALIGN AUTO | 04:17:27 PM Sep 03, 2014 Frequenc
Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRACE[T 2375 6 auency
PNO: Fast 0 1ng: FreeRun Avg|Hold:>100/100 TYPEIM ’
| IFGain:Low Atten: 10 dB DET|P
Auto Tune
Mkr4 5.023 GHz
Ref Offset 25 dB
10 gera__Ref 20.00 dBm -35.720 dBm
1o Center Freq
0.0o 10.015000000 GHz|
-10.0 e
0 i StartFreq
-30.0
i \/< x 30.000000 MHz|
40.0 bl S = |
-50.0
o Stop Freq
' 20.000000000 GHz
-70.0
Start 30 MHz Stop 20.000 GHz CF Step
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 49.93 ms (1001 pts) | 1.997000000 GHz
|““ FUNCTION WIDTH futo Man
1 F f 1.668 GHz -31.423 dBm
2 F f 2.506 GHz -25.426 dBm
3 F f 4184 GHz -37.149 dBm Freq Offset
|2 r f 5.023 GHz -35.720 dBm 0 Hz
5 E
6
7
8
9
10 il
11 o
< m b
IMSG %STATUS
Channel 251
BE Agilent Spectrum Analyzer - Swept SA ==
RL I RF [s0e ac | | | SENSE:INT] | ALIGN AUTO [ 04:08:42 PM Sep 03, 2014 Frequenc
Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRACE[T 2375 6 auency
PNO: Fast 0 1ng: FreeRun Avg|Hold:>100/100 TYPEIM ’
IFGain:Low Atten: 10 dB DET|P
Auto Tune
Mkr4 5.102 GHz
Ref Offset 25 dB
10 gera__Ref 20.00 dBm -32.131 dBm
1o Center Freq
0.0o 10.015000000 GHz|
-10.0 e
=00 W StartFreq
-30.0 W 30.000000 MHz
i . :
40.0 - B
-50.0
o Stop Freq
' 20.000000000 GHz
-70.0
Start 30 MHz Stop 20.000 GHz CF Step
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 49.93 ms (1001 pts) | 1.997000000 GHz
|““ FUNCTION WIDTH futo Man
1 F f 1.707 GHz -33.258 dBm
2 F f 2.546 GHz -23.747 dBm
3 F f 4244 GHz -37.569 dBm Freq Offset
|2 r f 5.102 GHz 32131 dBm 0 Hz
5 E
6
7
8
9
10 il
11 o
< i :

[% STATUS
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Test ltem Conducted spurious emissions, 30MHz - 20GHz
Test Mode GSM 1900
Test Date 2014-09-03

Channel 512

BE Agilent Spectrum Analyzer - Swept SA @@@
RL [ RF [s0e ac | [ [ SENSE:INT] | ALIGN AUTO | 04:29:00 PM Sep 03,2014
[Start Freq 30.000000 MHz | Avg Type: Log-Pwr Trace[l 5.5 g|  Frequency
PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100 TYPE|M ¥t
IFGain:Low Atten: 10 dB DET|F
Auto Tune|
Ref Offset 25 dB Mkr1 2.966 GHz
19 dBdiv Ref 20.00 dBm -36.198 dBm
o Center Freq
non 10.015000000 GHz,
00 mcscacu [ I
< StartFreq
0o 30.000000 MHz]
400 g j N TP L L e P U I
-60.0
. StopFreq
' 20.000000000 GHz
700
Start 30 MHz Stop 20.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 49.93 ms (1001 pts)|| 1.997000000 GHz
| I L R S S RS AR (-1 S A pute Man
F f 2.966 GHz -36.198 dBm
: Freq Offset
4 0 Hz
5 E
6
7
8
9
10 m
11 L
4 . [
IMSG %STATUS
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Channel 661
Aggbent Spectrin Arudyzer - Tweps 50 T = ]
RL [ S0 A ALIGH AITE [4: 50 40 PH Sap 03, 2214
| Avg Type: Log-Pwr 5 Marker
RO FaT oo Tha: Fres Run AvglHeld:> 100100
IF Cipincl, o Artar; 10 0B SelectMarkes b
FLkrd 2 E )
Ref Ofest 25 dB Mkr l.r'J“'l.- QHZ; 1
i deidiv  Ref 20,00 dBm -36.666 dBm)|
Lag
Norm
Start 30 MHz Stop 20,000 GHz
es BW 1.0 MHz #VEW 3.0 MHz Sweep 49.93 ms (1001 |:|I:*.i},I
TRl | FLRCTOR VALUE I
2 F T 3145 GHz -35.666 dEm
3
H
]
]
T
: More
10 TofZ
11 4
ITE= g sramus
Channel 810
Aggbent Spectrin Arudyzer - Tweps 50 T = ]
RL [ S0 A ALIGH AITE [4: 050 B S p 03, 2214
| Avg Type: Log-Pwr Marker
RO FaT oo Tha: Fres Run AvglHeld: 65100
IFGinincl ow Aran: 10 0B SelectMarker
Ref Ofest 25 4B Mkr1 3.824 GHZj "
10 deidic Ref 20.00 dBm -36.305 dBm|
Lag
Norm
Start 30 MHz Stop 20,000 GHz
es BW 1.0 MHz #VEW 3.0 MHz Sweep 49.93 ms (1001 |:|I:*.i},I
TRl | FLRCTOR VALUE I
2 F T 1824 GHz =-35.305 dEm
3
H
]
]
T
: More
10 TofZ
11 4
ITE= g sramus
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Test ltem Conducted spurious emissions, 30MHz - 20GHz
Test Mode EDGE 850
Test Date 2014-09-03

Channel 128

BE Agilent Spectrum Analyzer - Swept SA @@@
RL [ RF [s0e ac | [ [ SENSE:INT] | ALIGN AUTO | 04:23:30 PM Sep 03,2014 F
[Start Freq 30.000000 MHz | _ Avg Type: Log-Pwr TRAGE[T 23 5 6 requency
PNO: Fast o 1rig: FreeRun Avg|Hold:>100/100 TYPE| M ¥t
G "
IFGain:Low Atten: 10 dB DET)
Auto Tune|
Ref Offset 25 dB Mkr3 4.124 GHz
10 gevay__Ref 20.00 dBm -35.801 dBm
o Center Freq
oon 10.015000000 GHz
A ez |
= kY StartFreq
o )4 30.000000 MHz
400 —tis 77‘ L T TYPHITSI W T
-60.0
. StopFreq
' 20.000000000 GHz|
700
Start 30 MHz Stop 20.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 49.93 ms (1001 pts)|| 1.997000000 GHz
Aut M
wwood clscl % ] v | FURCION | FONCIONWOIA]  rnCrOnvay: gl e o
F f 1.648 GHz -29.147 dBm
F f 2.466 GHz -26.849 dBm
F f 4124 GHz -35.801 dBm Freq Offset
4 0 Hz
5 E
6
7
8
9
10 m
11 L
4 . [
IMSG %STATUS
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Channel 190

BE Agilent Spectrum Analyzer - Swept SA ==
RL I RF [s0e ac | | | SENSE:INT] | ALIGN AUTO [ 04:19:36 PM Sep 03, 2014 Frequenc
Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRACE[T 2375 6 auency
PNO: Fast 0 1ng: FreeRun Avg|Hold:>100/100 TYPEIM ’
| IFGain:Low Atten: 10 dB DET|P
Auto Tune
Mkr4 5.023 GHz
Ref Offset 25 dB
10 gera__Ref 20.00 dBm -35.043 dBm
1o Center Freq
0.0o 10.015000000 GHz|
-10.0 e
0 i StartFreq
-30.0
A \/< X 30.000000 MHz|
40.0 -, L gl - - |
-50.0
o Stop Freq
' 20.000000000 GHz
-70.0
Start 30 MHz Stop 20.000 GHz CF Step
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 49.93 ms (1001 pts) | 1.997000000 GHz
|““ FUNCTION WIDTH futo Man
1 F f 1.668 GHz -31.423 dBm
2 F f 2.506 GHz -25.647 dBm
3 F f 4184 GHz -37.603 dBm Freq Offset
|2 r f 5.023 GHz -35.043 dBm 0 Hz
5 E
6
7
8
9
10 il
11 o
< m b
IMSG %STATUS
Channel 251
B Agilent Spectrum Analyzer - Swept SA =R
RL I RF [s0e ac | | | SENSE:INT] | ALIGN AUTO [ 04:11:19PM Sep 03, 2014 Frequenc
Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRACE[T 2375 6 auency
PNO: Fast 0 1ng: FreeRun Avg|Hold:>100/100 TYPEIM ’
IFGain:Low Atten: 10 dB DET|P
Auto Tune
Mkr4 5.082 GHz
Ref Offset 25 dB
10 gera__Ref 20.00 dBm -33.462 dBm
1o Center Freq
0.0o 10.015000000 GHz|
-10.0 e
=00 W StartFreq
- X 30.000000 MHz
i N
40.0 s .
-50.0
o Stop Freq
' 20.000000000 GHz
-70.0
Start 30 MHz Stop 20.000 GHz CF Step
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 49.93 ms (1001 pts) | 1.997000000 GHz
| [wkR[MODE[TRC[SCL] x| ¥ [ FUNCTION [ FUNCTIONWIDTH Auto Man
1 F f 1.688 GHz -33.561 dBm
2 F f 2.546 GHz -23.996 dBm
3 F f 4244 GHz -37.685 dBm Freq Offset
|2 r f 5.082 GHz -33.462 dBm 0 Hz
5 E
6
7
8
9
10 il
11 o
< i :

[% STATUS
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Test ltem Conducted spurious emissions, 30MHz - 20GHz
Test Mode EDGE 1900
Test Date 2014-09-03
Channel 512
R . ———
RL " 5 N | FITORG T THP.;I;&.H:;:M |.-1:.'-|:.U-|-|..-.-yu-'..'..|-| Marker
O Fast (o THig: Fres Run AugiHe > 100100 :
IFhmmlow — Aftar 10 65 L5 SelectMarker
Rief Dffget 25 B ‘rﬂ 3_"3:-15 EH‘z; 1
1:;5|I-ld|u Ref 20.00 dEm -37.751 dBm
Norm
| Delt
=
Fixed
Start 30 MHz Stop 20,000 GHz
es BW 1.0 MHz #VEW 3.0 MHz Sweep 49.93 ms (1001 pts)
L Y I S I AN T O A i) I Cr T -
s F T 3.045 GHz =37.761 dBm
. Properties»
:
:
¥ More
10 T1ef2
1
msG gy sramus
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Channel 661

B Agilent Spectrum Analyzer - Swept SA [ ]
RL [ RF [s0e ac | | | SENSE:INT] | ALIGN AUTO [ 04:27:49PM Sep 03, 2014 Frequenc
Start Freq 30.000000 MHz | . Avg Type: Log-Pwr TRACE[L 25556 quency
PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100 TYPE|M AR
IFGain:Low Atten: 10 dB DET|P MNNMNM
= Auto Tune|
Ref Offset 25 dB Mkr1 3.764 GHz
10 gevay__Ref 20.00 dBm -38.752 dBm
no Center Freq
0.00 10.015000000 GHz
-10.0 e
e StartFreq
Sh0 30.000000 MHz
400 —_—X PREILE v L S S0 S SRR IENS S——
Eall
- StopFreq
' 20.000000000 GHz|
700
Start 30 MHz Stop 20.000 GHz CF Step
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 49.93 ms (1001 pts) | 1.997000000 GHz
|““ FUNCTION \WIDTH futo Man
F f 3.764 GHz -38.752dBm
2
3 Freq Offset
4 0Hz
5 E
6
7
8
9
10 i
11 e
] m T b
IMSG %STATUS

Channel 810

Aupbent Spectrum dnalyner - Saept 5 EUIE;E
RL [ v Al SEHEL:IRT ALIGH AUTL D9:31:34PH S pal 2014
| Avg Type: Log-Pwr Marker
D Faa o THiE Free Run AugHeld: 3100
[Fldhelow At 1090 SelectMarker
Ref O£t 25 dB 1
10 dBidiv  Ref 20,00 dBm
Lag
Norm
x Delt
Fixed
Start 30 MHz Stop 20,000 GHz
es BW 1.0 MHz #VBW 3.0 MHz Sweep 49.93 ms (1001 pis)
Rclscil ] FURCIOR | FURCTION WITH] FLRCTION VALUE I
. F 1 3.624 GHz -34.712 dBm
2 Properties»
]
]
T
: More
10 TofZ
11 4
ITE= g sramus
Cerpass Technology Corp. Issued Date : Sep 12, 2014

Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. 1 72 of 82



Report No.: SEFI1409003

“S#” CERPASS TECHNOLOGY CORP. FCG ID: ONGTABPHONET6DC
Test Item Band Edge emissions
Test Mode GSM 850
Test Date 2014-09-12
Channel 128
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Report No.: SEFI1409003

"% CERPASS TECHNOLOGY CORP. FCC ID: ONGTABPHONE76DC
Test Item Band Edge emissions
Test Mode GSM 1900
Test Date 2014-09-12
Channel 512
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Report No.: SEFI1409003

“S#” CERPASS TECHNOLOGY CORP. FCG ID: ONGTABPHONET6DC
Test Item Band Edge emissions
Test Mode EDGE 850
Test Date 2014-09-12
Channel 128
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Report No.: SEFI1409003

“S#” CERPASS TECHNOLOGY CORP. FCC ID: ONGTABPHONE7EDC
Test Item Band Edge emissions
Test Mode EDGE 1900
Test Date 2014-09-12
Channel 512
wmm g 58 o s )
ALIGH AT M3 4208 Sp 1 2, 2814
; : Frequency
anter Fraq 1. asuuou-uuu Gg';' _ ._.,_.l S b :::H:Ir:l?::-ﬂ'wim n:;:l:. 3438
|FGuincLow daren; 30 0B cet|A
e !Il-l'n._!'. q r_qu ag—l.! 84 -\-||z Auto Tune
i2dBidly Ref 35,00 dBm -19.443 dBm
Center Freq
180000000 GHz
StartFregq
1849500000 GHz
Stop Fregq
1850500000 GHz
¥
' CF Step
[ 100,000 kHz
Auto Man
FreqOffset
0 Hz
Center 1.8500000 GHz Span 1.000 MHz
#Res BW 10 kHz #VEW 30 kHz* Sweep 12.80 ms (8351 pts)
5 {hr.'ra'r.ls
Channel 810
wmm g 58 o s )
IGH AT r'l:'A;'.ql-;l-rl'-lr\-l.'-_.':-l-l Fr:qu:ﬂrqr
anter Fraq 1. 91uuou-uuu Gg';' _ ._.,_.l S b :::H:lr:l?:i-ﬂ'wim ucEli] 2343 6
|FGuincLow daren; 30 0B cet|A
i Mkr1 1.910 003 35 GHz s T
i2dBidly Ref 35,00 dBm -23.592 dBm
Center Freq
1810000000 GHz

StartFreq
1208500000 GHz

Stop Freg
1810500000 GHz

CF Step
100,000 kHz

o Man

Freq Offset
D Hz

Center 1.9100000 GHz
#Res BN 10 kHz

WG

#WVEW 30 kHz*

Span 1.000 MHz
Sweep 1280 ms (8351 pts)

g sramas

Cerpass Technology Corp.
Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date : Sep 12, 2014

Page No. 1 76 of 82




0. Report No.: SEFI1409003
““#” CERPASS TECHNOLOGY CORP. FCC D ONGTABPHONE7EDC

9. FREQUENCY STABILITY V.S. TEMPERATURE MEASUREMENT

9.1. Test Limit

According to FCC §2.1055, FCC §22.355, .FCC §24.235.

Frequency Tolerance: 2.5 ppm

9.2. Test Procedure

The equipment under test was connected to an external AC or DC power supply and input rated
voltage. RF output was connected to a frequency counter or spectrum analyzer via feed through
attenuators. The EUT was placed inside the temperature chamber. Set the spectrum analyzer RBW
low enough to obtain the desired frequency resolution and measure EUT 20°C operating frequency
as reference frequency. Turn EUT off and set the chamber temperature to —30°C. After the
temperature stabilized for approximately 30 minutes recorded the frequency. Repeat step measure
with 10°C increased per stage until the highest temperature of +50°C reached.

9.3. Test Setup Layout

Termperature Charmber

Spectrum EUT
analyzer

AC/DC Power supply

9.4. Measurement Equipment

Instrument/Ancillary] Model No. | Manufacturer Serial No. |Calibration Date| Valid Date
Spectrum Analyzer Agilent E4407B MY44211883 2013.09.25 2014.09.25
Temperature/ _
o Zhicheng ZC1-11 CEP-TH-002 2014.03.31 2015.03.30
Humidity Meter
o
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& Report No.: SEFI1409003
“S#” CERPASS TECHNOLOGY CORP. FCC D ONGTABPHONE7EDC

9.5. Test Result and Data

Test Item FREQUENCY STABILITY V.S. TEMPERATURE
Test Mode GSM 850 Channel 190
Test Date 2014-09-09
Reference Frequency: 836.6 MHz @ 20°C
Limit: +/- 2.5 ppm = 2090 Hz
Power Supply Environment Frequency Delta Limit
Vac Temperature (°C) (Hz) (Hz) (Hz)
50 836600049 49
40 836600074 74
30 836600052 52
3.7 20 836600000 0 2090
10 836600071 71
0 836600024 24
-30 836600094 94
Test ltem FREQUENCY STABILITY V.S. TEMPERATURE
Test Mode GSM 1900 Channel 661
Test Date 2014-09-09
Reference Frequency: 1880 MHz @ 20°C
Limit: +£ 2.5 ppm = 4700 Hz
Power Supply Environment Frequency Delta Limit
Vac Temperature (°C) (Hz) (Hz) (Hz)
50 1880000042 42
40 1880000016 16
30 1880000043 43
3.7 20 1880000000 0 4700
10 1880000072 72
0 1880000084 84
-30 1880000053 53
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(:) . Report No.: SEFI1409003

CERPASS TECHNOLOGY CORP. FCC ID: ONGTABPHONE76DC
Test ltem FREQUENCY STABILITY V.S. TEMPERATURE
Test Mode EDGE 850 Channel 190
Test Date 2014-09-09
Reference Frequency: 836.6 MHz @ 20°C
Limit: +/- 2.5 ppm = 2090 Hz
Power Supply Environment Frequency Delta Limit
Vac Temperature (°C) (Hz) (Hz) (Hz)
50 836600047 47
40 836600082 82
30 836600062 62
3.7 20 836600000 0 2090
10 836600072 72
0 836600081 81
-30 836600007 07
Test Item FREQUENCY STABILITY V.S. TEMPERATURE
Test Mode EDGE 1900 Channel 661
Test Date 2014-09-09
Reference Frequency: 1880 MHz @ 20°C
Limit: + 2.5 ppm = 4700 Hz
Power Supply Environment Frequency Delta Limit
Vac Temperature (°C) (Hz) (Hz) (Hz)
50 1880000072 72
40 1880000046 46
30 1880000082 82
3.7 20 1880000000 0 4700
10 1880000064 64
0 1880000081 81
-30 1880000076 76
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““#” CERPASS TECHNOLOGY CORP. o Rt o ST a0

10. FREQUENCY STABILITY V.S. VOLTAGE MEASUREMENT

10.1.Test Limit

According to FCC §2.1055, FCC §22.355, .FCC §24.235.

10.2.Test Procedure

Set chamber temperature to 20°C. Use a variable AC power supply / DC power source to power the
EUT and set the voltage to rated voltage. Set the spectrum analyzer RBW low enough to obtain the
desired frequency resolution and recorded the frequency.

Reduce the input voltage to specify extreme voltage variation (+ 10%) and endpoint, record the
maximum frequency change.

10.3.Test Setup Layout

Termperature Charmber

Spectrum EUT

analyzer

AC/DC Power supply

10.4.Measurement Equipment

Instrument/Ancillary| Model No. | Manufacturer Serial No. Calibration Date | Valid Date
Spectrum Analyzer Agilent E4407B MY44211883 2013.09.25 2014.09.25
Temperature/ _
o Zhicheng ZC1-11 CEP-TH-002 2014.03.31 2015.03.30
Humidity Meter
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O Report No.: SEFI1409003
“S#” CERPASS TECHNOLOGY CORP. FCC D ONGTABPHONE7EDC

10.5.Test Result and Data

Test ltem REQUENCY STABILITY V.S. VOLTAGE
Test Mode GSM 850 Channel 190
Test Date 2014-09-09
Reference Frequency: 836.6 MHz @ 20°C
Limit: £ 2.5 ppm = 2090Hz
Power Supply Environment Frequency Delta Limit
Vac Temperature (°C) (Hz) (Hz) (Hz)
4.2 836599958 42
3.7 20 836600000 0 2090
3.6 836599987 13
Test ltem REQUENCY STABILITY V.S. VOLTAGE
Test Mode GSM 1900 Channel 661
Test Date 2014-09-09
Reference Frequency: 1880 MHz @ 20°C
Limit: £ 2.5 ppm = 4700 Hz
Power Supply Environment Frequency Delta Limit
Vac Temperature (°C) (Hz) (Hz) (Hz)
4.2 1879999972 28
3.7 20 1880000000 0 4700
3.6 1879999946 54
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CERPASS TECHNOLOGY CORP. FCC ID: ONGTABPHONE76DC
Test ltem REQUENCY STABILITY V.S. VOLTAGE
Test Mode EDGE 850 Channel 190
Test Date 2014-09-09
Reference Frequency: 836.6 MHz @ 20°C
Limit: £ 2.5 ppm = 2090Hz
Power Supply Environment Frequency Delta Limit
Vac Temperature (°C) (Hz) (Hz) (Hz)
4.2 836599949 51
3.7 20 836600000 0 2090
3.6 836599973 27
Test ltem REQUENCY STABILITY V.S. VOLTAGE
Test Mode EDGE 1900 Channel 661
Test Date 2014-09-09
Reference Frequency: 1880 MHz @ 20°C
Limit: +£ 2.5 ppm = 4700 Hz
Power Supply Environment Frequency Delta Limit
Vac Temperature (°C) (Hz) (Hz) (Hz)
4.2 1879999951 49
3.7 20 1880000000 0 4700
3.6 1879999966 34
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